R32 R32 LX R50 LX R51 R51 LX R51 LXP RWD

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "R32 R32 LX R50 LX R51 R51 LX R51 LXP RWD"

Transcription

1 Parts Catalog Issued: Jan 2, 2019 Nutron R32 R32 LX R50 LX R51 R51 LX R51 LXP RWD Power Wheelchairs

2 Parts Catalog Usage Guide The information contained in this document is subject to change without notice. This catalog contains service parts for. If you have any questions regarding this catalog, please contact one of our Customer Service Representatives. SYMBOL DEFINITION For Customer Service Support Call: For Faxed In Orders Call: or For Technical Service Call: Literature Can Be Found at: or Throughout this catalog you will notice letters to draw your attention to specific footnotes which are located at the bottom of the page or below specified charts. Examples: A,B,C etc. NOTE: NLA = Special Comments = General information pertaining to that specific page = No Longer Available HARDWARE MEASUREMENTS The measurements for the hardware will be listed as follows: Screws, Bolts Diameter X Thread Count/Pitch X Length Washers Inside Diameter X Outside Diameter X Thickness Spacers Inside Diameter X Outside Diameter X Length For your convenience, we have supplied an area for you to list your Invacare Representatives. Name Phone Numbers 2019 Invacare Corporation. Elyria, Ohio. Invacare, Yes, you can., the Medallion Design, and Nutron are registered trademarks and R32, R50, R51, MKIV, and NX are trademarks of Invacare Corporation. 1

3 TABLE of CONTENTS Description Page Number Accessories - Miscellaneous Accessories - Oxygen Holder Assembly Accessories - Power Wheelchair Tool Kit Accessories - Solid Seat Inserts Accessories - Wheel Locks (After 2/14/03) Accessories - Wheel Locks (Before 2/15/03) Arms - Adjustable Height Arms - Fixed Height Battery Boxes & Trays Battery Chargers Canes - Back with Hardware - Adjustable Height and Adjustable Angle Back Canes - Back with Hardware - Fold Down Adj. Height Angle Back Casters & Forks Electronics - MK5 Controllers, Programmer and Hardware (After 2/14/03) Electronics - MK5 SPJ Joystick and Mounting Hardware (After 2/14/03) Electronics - MK5 SPJ+ Joystick and Mounting Hardware (Introduced 8/16/05) Electronics - MKIV Controllers, Harness, Programmer and Hardware (Before 2/15/03) Electronics - MKIV Joystick Switch Options Electronics - MKIV Joysticks and Mounting Hardware (Before 2/15/03) Electronics - MKIV Joysticks, PSF and PSR (Before 2/15/03) Electronics - MKIV Mid-Line Swing Bracket Assembly

4 TABLE of CONTENTS Description Page Number Electronics - Quad Link Assembly (Before 4/07/06) Electronics - Quad Link Assembly (QL) (After 4/06/06) Finishes - Touch-Up Paint & Upholstery Options... 5 Frames - Crossbraces & Seat Extensions Frames - Frame Hardware & Anti-Tippers... 8 Front Riggings - Adjustable Angle Footplate Assemblies - AT Front Riggings - Adjustable Heel Loops Front Riggings - Footrest & Legrest Accessories Front Riggings - Footrest Supports - P93M Front Riggings - Footrest Supports - PW Front Riggings - Footrest Supports - PW93E Front Riggings - Footrest Supports - PW93ST Front Riggings - Front Rigging Hanger Front Riggings - Legrest - Articulating PAS4A/PAL4A Front Riggings - Legrest Supports - P904A Front Riggings - Pivot & Slide Tube w/ Footplate - P904, PAL4A, and PAS4A Front Riggings - Pivot & Slide Tube w/ Footplate - P93M, PW93, and PW93E Front Riggings - Pivot & Slide Tube w/ Footplate - PW93ST Front Riggings - Reference Chart Motors, (2-Pole) and Gearbox Assembly Motors, (4-Pole) and Gearbox Assembly - Model R51LXP only

5 TABLE of CONTENTS Description Page Number Packaging - Cartons, Bags, Literature & Decals... 6 Upholstery - Back Upholstery - Seat Warranty Replacement Parts Wheels, Drive and Mounting Hardware

6 Frame Finishes, Touch-Up Paint & Upholstery Options Frame Finishes and Touch-Up Paint Color Number Part Number Bottle Size Color 24P NLA.6 oz Wet Black 33P NLA.6 oz Red 61P NLA.6 oz Electric Red 62P NLA.6 oz Electric Blue 71P Silver Vein 101P NLA.6 oz Jeweled Green Upholstery Options Lightweight Vinyl U05 Black Nylon U240 Black 5

7 Cartons, Bags, Literature & Decals 6

8 Cartons, Bags, Literature & Decals Item Number Note Part Number Description Quantity Per Package Assembly NLA NLA - Carton, Battery Boxes X148 Carton, Hardware NLA NLA - Insert, Carton NLA NLA - Carton B 40131X011 Carton, Front Riggings NLA NLA - Carton NLA NLA - Insert, Carton Bag, Poly (72" L x 35" W x 19" D) Decal, Transportation NLA NLA - Decal, Model - R NLA NLA - Decal, Model - R32LX NLA NLA - Decal, Model - R50LX NLA NLA - Decal, Model - R NLA NLA - Decal, Model - R51LX NLA NLA - Decal, Model - R51LXP NLA NLA - Decal, 2 Pole Motor (350 Watts) NLA NLA - Decal, 4 Pole Motor (650 Watts) Decal, Drive/Push Decal, Invacare 3-D Logo (2-1/2" L) NLA NLA - Decal, Front Battery Cover NLA NLA - Decal, Rear Battery Cover 1 1 A,C NLA NLA - Instruction Manual, MKIV RII 1 1 A,C NLA NLA - Instruction Manual, MKIV RII LP 1 1 A,C NLA NLA - Owner's Manual - R32 and R32LX 1 1 A,C NLA NLA - Owner's Manual - R50LX R51 R51LX and 1 1 R51LXP A,C NLA NLA - Instruction Manual, MK5 NX/NX-LP 1 1 NOTE: A - Not Shown. B - Required only with Hemi Models. C - Item is no longer available from the Invacare Service Parts Department. Refer to the Invacare Website under "Product Literature Search". Enter the part number in the "Keywords" field and download a free PDF version copy. Note: When adjusting or replacing parts, please refer to your Owner's Manual. 7

9 Frames, Frame Hardware & Anti-Tippers 8

10 Frames, Frame Hardware & Anti-Tippers Item Number Note Part Number Description Quantity Per Package Assembly Screw, Hex Head (1/4-28 x 1-5/8") NLA NLA - Screw, Socket Flat Head (#10-32 x 1-5/8") Clamp, Seat Socket, Arm Locknut (1/4-28) Brace, Arm Socket Screw, Socket Head (1/4-20 x 2-1/4") NLA NLA - Fastener, Panel Snap-In Screw, Phillips Pan Head Tap (#10-32 x 3/8") Locknut (#10-32) Screw, Socket w/ Patch (M6 x 1 x 20mm) NLA NLA - Screw, Socket Head (M6 x 1 x 30mm) Plug, Anti-tip Washer (1/4 x 1/2 x 1/16") Cup, Socket Pivot 1 2 B,D NLA NLA - Hardware, Frame, Side, 17-3/4"-19-3/4" Seat to Floor (Pair) X006 Bearing (5/8") NLA NLA - Screw, Socket Head (M6 x 1 x 40mm) NLA NLA - Screw, Socket Head (M6 x 1 x 55mm) NLA NLA - Spacer, Motor, Black NLA NLA - Pin, Roll (4mm x 16mm) NLA NLA - Extension, Motor Lock 1 2 A,D NLA NLA - Hardware, Frame, Side, 21" Seat to Floor (Pair) Spring, Torsion with Double Button F Anti-Tipper, Rear G NLA NLA - Anti-Tipper, Rear See Chart #24 Side Frames 1 1 E Locknut (1/4-20) 1 1 E Washer (1/4 x 5/8 x 3/32") 1 1 E Screw, Hex Head (1/4-20 x 1-5/8") 1 1 NOTE: A - Includes items 1-10, 13-15, & B - Includes items 1-11, D - Not Shown. E - Wheel Lock hardware for replacement side frame built before 2/15/03. F /4"-19-3/4" Seat to Floor configuration G - 21" Seat to Floor configuration 9

11 Frames, Frame Hardware & Anti-Tippers #24 Side Frames Frame Style Adult - Right R32 R32LX R50LX R5I R51LX R51LXP NL NL NL NL NL NL A A A A A A See Note(s) C See Note(s) C, A See Note(s) A, C See Note(s) C, A See Note(s) C, A See Note(s) C, A See Note(s) A, C NL NL NL NL NL NL Adult - Left A A A A A A Before 4/7/03 See Note(s) A See Note(s) A See Note(s) A See Note(s) A See Note(s) A See Note(s) A NL NL NL NL NL NL Adult - Left A A A A A A After 4/6/03 See Note(s) B, A See Note(s) B, A See Note(s) B, A See Note(s) B, A See Note(s) A, B See Note(s) B, A NL NL NL NL NL NL Hemi - Right A A A A A A See Note(s) C See Note(s) C, A See Note(s) C, A See Note(s) A, C See Note(s) C, A See Note(s) A, C See Note(s) A, C NL NL NL NL NL NL Hemi - Left A A A A A A Before 4/7/03 See Note(s) A See Note(s) A See Note(s) A See Note(s) A See Note(s) A See Note(s) A NL NL NL NL NL NL Hemi - Left A A A A A A After 4/6/03 See Note(s) B, A See Note(s) B, A See Note(s) B, A See Note(s) B, A See Note(s) B, A See Note(s) B, A NOTE: A - Specify frame finish when ordering, see page titled "Frame Finishes". B - Threaded inserts removed from left side frame that mounted the MKIV controller. MK5 controller mounts differently and the threaded inserts are no longer used C - Right Side Frames were Not affected by the MK5 change. Right Frame part nos. shown are applicable regardless of when chair was built. 10

12 Crossbraces & Seat Extensions 11

13 Item Number Note Part Number Description Crossbraces & Seat Extensions Quantity Per Package Assembly 1 D,D NLA NLA - Crossbrace Assembly, Black (14" W) D,D NLA NLA - Crossbrace Assembly, Black (16" W) D,D NLA NLA - Crossbrace Assembly, Black (18" W) D,D NLA NLA - Crossbrace Assembly, Black (20" W) NLA NLA - Cap, Hub, Black X001 Locknut (5/16-24) NLA NLA - Washer, Caplugs (11/32" I.D. x 1" O.D.) NLA NLA - Plug, Pivot Tube 1 4 A NLA NLA - Hardware, Crossbrace Pivot Tube NLA NLA - Screw, Hex Head (5/16-24 x 4-1/4") Screw, Hex Head (1/4-28 x 1-3/4") Plug Button, Black (1") Locknut (1/4-28) NLA NLA - Strap, Pivot Link NLA NLA - Link, Pivot, Adult, Black (14-15" W) NLA NLA - Link, Pivot, Adult, Black (16-18" W) NLA NLA - Link, Pivot, Adult, Black (19-20" W) Screw, Hex Head (1/4-20 x 1-1/2") Locknut (1/4-20) Screw, Hex Head (5/16-24 x 3-1/2") X000 Washer, Flat (5/16 x 11/16 x 1/16") NLA NLA - Bushing (5/16 x 7/16 x 9/32") Spacer, Coved (3/4 x 1 x 1/2") Washer, Nylon (5/16 x 7/8 x 1/8") Washer, Flat (5/16 x 5/8 x 1/16") Locknut (5/16-24) B NLA NLA - Hardware, Crossbrace NLA NLA - Kit, Seat Extension - 1" (Pair) C Kit, Seat Extension - 2" (Pair) E Screw w/ Washer (#10 x 7/8") E Package, Screw with Washer (#10 x 7/8") (Pair) F Kit, Hardware 1 1 Screw, Phillips Oval Head (#12-14 x 7/8") 1 12 Washer (1/4 x 3/4 x 3/32") 1 12 NOTE: A - Not Shown in illustration. Includes items 2-6. B - Includes items C - Used After 2/2/16. Includes the Extension Tubes, 2 ea. quantity of part # Screws and Washers. D - After 2/2/16 Crossbrace and Seat Upholstery Holes were revised to a larger size. One hole was added per side and attaching hardware Screw changed from (#10 x 7/8" Screw w/ Washer) to (#12 x 7/8" Screw). D1 - Wheelchairs manufactured Before 2/3/16 will require new Crossbraces, Seat Upholstery and (Hardware After 2/2/16) to be ordered. E - Used Before 2/3/16. 2" Extension Tube Kit with a #10 x 7/8" Screw hole is No Longer Available. F - Used After 2/2/16. Hardware not sold separately. 12

14 Back Canes and Hardware Adjustable Height and Adjustable Angle 13

15 Item Number Note Part Number Description Back Canes and Hardware Adjustable Height and Adjustable Angle Quantity Per Package Assembly Grip, Hand, Foam (4-3/4") Screw, Hex Head (1/4-20 x 1-1/2") Insert NLA NLA - Locknut (1/4-20") A Back Cane Assembly Grip, Foam (8") Back Cane Assembly, 10 Degree Bend NLA NLA - Package, Locknut (1/4-20) Washer (1/4 x 1/2 x 1/16") NLA NLA - Screw, Hex Head (1/4-20 x 1-3/4") Screw, Socket Button Head (1/4-20 x 1-1/4") NLA NLA - Bracket with Adjustable Back Tube, Black B NLA NLA - Adjustable Angle Back Hardware (1 pair) 2 1 NOTE: A " Back Height B - Includes Items

16 Back Canes and Hardware Fold Down Adjustable Height Angle Back 15

17 Item Number Note Part Number Description NOTE: Back Canes and Hardware Fold Down Adjustable Height Angle Back Quantity Per Package Assembly Grip, Foam (8") Back Cane w/ Hardware, 10 Degree Bend Right/Left (14-18" H) NLA NLA - Package, Locknut (1/4-20) NLA NLA - Tube, Backrest, Black X020 Spacer, Coved (1/4 x 1 x 9/16") NLA NLA - Locknut (1/4-28) Washer (1/4 x 1/2 x 1/16") NLA NLA - Bracket, Pivot, Black Package, Washer, Nylon (5/16 x 7/8 x 1/8") Screw, Hex Head (1/4-28 x 2") Pin, Locking Plug, Latch Spring, Compression (5/8 x 1 x 3/64") Lever, Actuator Tip, Plastic, Black Screw, Socket Button Head (1/4-20 x 1-1/4") 1 1 A,B NLA NLA - Fold Down Back Hardware 2 1 A - Includes Items 3-16 B - Not Shown 16

18 Seat Upholstery 17

19 Seat Upholstery Lightweight Vinyl Seat Upholstery R32 and R51 (Before 11/15/02) Chair Width 16" Depth 17" Depth 18" Depth 14" NLA NLA 16" NLA NLA NLA 18" NLA NLA NLA 20" NLA NLA NLA Note: When ordering, please specify U05 Black for Lightweight/Vinyl or U240 Black for Nylon Upholstery. NOTE: Nylon Seat Upholstery R32 and R51 (After 11/14/02) Chair Width 16" Depth 17" Depth 18" Depth 14" NLA NLA NLA 16" NLA NLA See Note(s) A1, A See Note(s) A, A1 See Note(s) A, A1 18" See Note(s) A1, A See Note(s) A, A1 See Note(s) A, A1 20" NLA See Note(s) A1, A See Note(s) A1, A See Note(s) A1, A A - After 2/2/16 Crossbrace and Seat Upholstery Holes were revised to a larger size. One hole was added per side and attaching hardware Screw changed from (#10 x 7/8" Screw w/ Washer) to (#12 x 7/8" Screw). A1 - Wheelchairs manufactured Before 2/3/16 will require new Crossbraces, Seat Upholstery and (Hardware After 2/2/16) to be ordered. Note: When ordering, please specify U05 Black for Lightweight/Vinyl and U240 Black for Nylon Upholstery. 18

20 NOTE: Seat Upholstery Nylon Seat Upholstery R32LX/R50LX/R51LX/R51LXP Chair Width 16" Depth 17" Depth 18" Depth 14" NLA NLA See Note(s) A1, A See Note(s) A1, A See Note(s) A1, A 16" NLA NLA See Note(s) A1, A See Note(s) A1, A See Note(s) A1, A 18" See Note(s) A1, A See Note(s) A1, A See Note(s) A1, A 20" NLA See Note(s) A1, A See Note(s) A1, A See Note(s) A1, A A - After 2/2/16 Crossbrace and Seat Upholstery Holes were revised to a larger size. One hole was added per side and attaching hardware Screw changed from (#10 x 7/8" Screw w/ Washer) to (#12 x 7/8" Screw). A1 - Wheelchairs manufactured Before 2/3/16 will require new Crossbraces, Seat Upholstery and (Hardware After 2/2/16) to be ordered. Note: When a different material or color is needed, please see special SM Hardware for Seat Upholstery Part Number Description 16" Depth Quantity Required 17"-18" Depth Quantity Required Single Pack Screw with Washer (#10 x 7/8") 8 10 See Note(s) A Used Before 2/3/16 Multi Pack Screws with Washers (#10 x 7/8"") 1 Pkg of 8 See Note(s) A Used Before 2/3/16 Multi Pack Screws with NLA Washers (#10 x 7/8") 1 Pkg of 10 See Note(s) A Used Before 2/3/16 Multi Pack Screws and Washers (#12 x 7/8") 1 Pkg of 10 See Note(s) C1, B, C Used After 2/2/16 Multi Pack Screws and Washers (#12 x 7/8") 1 Pkg of 12 See Note(s) C1, C, B Used After 2/2/16 NOTE: A - Used Before 2/3/16. B - Used After 2/2/16. C - After 2/2/16 Crossbrace and Seat Upholstery Holes were revised to a larger size. One hole was added per side and attaching hardware Screw changed from (#10 x 7/8" Screw w/ Washer) to (#12 x 7/8" Screw). C1 - Wheelchairs manufactured Before 2/3/16 will require new Crossbraces, Seat Upholstery and (Hardware After 2/2/16) to be ordered. 19

21 Back Upholstery 20

22 Back Upholstery Lightweight Vinyl Back Upholstery (Wrap Around) R51 (Before 11/15/02) Back Height 14" Chair Width 16" Chair Width 18" Chair Width 20" Chair Width 16"-19" NLA NLA NLA NLA When ordering, please specify U05 Black for Lightweight Vinyl and U240 Black for Nylon Upholstery. Back Upholstery, Black Nylon (Wrap Around) R51 (After 11/14/02) Back Height 14" Chair Width 16" Chair Width 18" Chair Width 20" Chair Width 16"-20" NLA NLA Lightweight Vinyl Back Upholstery (Screw-On) R32 (Before 11/15/02) Back Height 14" Chair Width 16" Chair Width 18" Chair Width 20" Chair Width 16"-19" NLA NLA NLA When ordering, please specify U05 Black for Lightweight vinyl and U240 Black for Nylon Upholstery. Nylon Back Upholstery (Screw-On) R32 (After 11/14/02) Back Height 14" Chair Width 16" Chair Width 18" Chair Width 20" Chair Width 16"-19" NLA NLA NLA NLA When ordering, please specify U05 Black for Lightweight vinyl and U240 Black for Nylon Upholstery. Back Upholstery, Black Nylon (Wrap Around) R32LX/R50LX/R51LX/R51LXP Back Height 14" Chair Width 16" Chair Width 18" Chair Width 20" Chair Width 16"-20" NLA

23 Back Upholstery Hardware for Back Upholstery Part Number Description Screws with Washers and Cable Ties (#10 x 7/8") Screws with Washers (#10 x 7/8") All Models, Except R32 Quantity Required 1 Pkg of 2 R32 1 Pkg of 8 22

24 Fixed Height Arms 23

25 Item Number Note Part Number Description Fixed Height Arms Quantity Per Package Assembly 1 B,C Kit, Arm Pad w/ Screws, Desk Length (9" L x 2" W) 2 1 (Pair) 1 B,C Kit, Arm Pad w/ Screws, Full Length (14" L x 2" W) 2 1 (Pair) 1 D Kit, Arm Pad w/ Screws, Desk Length, Urethane 2 1 Waterfall, Black (9" L x 2-5/8" W) (Pair) 1 D Kit, Arm Pad w/ Screws, Full Length, Urethane 2 1 Waterfall, Black (13" L x 2-5/8" W) (Pair) 1 B,C Pad, Arm, Vinyl, Desk Length (9" L x 2" W) B,C Pad, Arm, Vinyl, Full Length - Right (14" L x 2" W) B,C Pad, Arm, Vinyl, Full Length - Left (14" L x 2" W) A,D,G Kit, Arm Pad w/ Screws, Desk Length, Urethane 1 1 Waterfall, Black (9" L x 2-5/8" W) 1 A,D,G Kit, Arm Pad w/ Screws, Full Length, Urethane 1 1 Waterfall, Black (13" L x 2-5/8" W) NLA NLA - Package, Screw Phillips Round Head (# x 1-1/8") 2 E Package, Screw, Phillips Pan Head (#10-32 x /4") Handle, Quad Release Spring, Torsion with Button Lock Plug, Armrest, Black (3/4") (18GA) F Screw, Self Tapping (#6-20 x 1/2") Guard, Clothing, Desk Length - Right/ Left Guard, Clothing, Full Length - Right/ Left Plug Button, Black (3/4") NLA NLA - Arm Base Assembly, Desk Length, Black Right NLA NLA - Arm Base Assembly, Desk Length, Black Left NLA NLA - Arm Assembly, Full Length, Black - Right NLA NLA - Arm Assembly, Full Length, Black - Left 1 1 NOTE: A - As 1/3/02 upholstered waterfall armpads were replaced with black urethane waterfall armpads. Order in pairs with screws for chairs manufactured before 1/3/02. B - When ordering, please specify color U67 Black. C - R32/R51 Models D - LX/LXP Models E - For Black Urethane Waterfall Arm Pads Only. F - Desk Length takes quantity of 6 G - After 7/9/07 Invacare recommends ordering armpads in pairs to assure uniform appearance on chair 24

26 Adjustable Height Arms 25

27 Item Number Note Part Number Description Adjustable Height Arms Quantity Per Package Assembly 1 B,C Kit, Arm Pad w/ Screws, Desk Length (9" L x 2" W) 2 1 (Pair) 1 B,C Kit, Arm Pad w/ Screws, Full Length (14" L x 2" W) 2 1 (Pair) 1 D Kit, Arm Pad w/ Screws, Desk Length, Urethane 2 1 Waterfall, Black (9" L x 2-5/8" W) (Pair) 1 D Kit, Arm Pad w/ Screws, Full Length, Urethane 2 1 Waterfall, Black (13" L x 2-5/8" W) (Pair) 1 B,C Pad, Arm, Vinyl, Desk Length (9" L x 2" W) B,C Pad, Arm, Vinyl, Full Length - Right (14" L x 2" W) B,C Pad, Arm, Vinyl, Full Length - Left (14" L x 2" W) A,D Kit, Arm Pad w/ Screws, Desk Length, Urethane 1 1 Waterfall, Black (9" L x 2-5/8" W) 1 A,D Kit, Arm Pad w/ Screws, Full Length, Urethane 1 1 Waterfall, Black (13" L x 2-5/8" W) Plug Button, Black (7/8") Package, Screw Phillips Pan Head (#10-32 x 1-1/8") E Package, Screw, Phillips Pan Head (#10-32 x /4") Arm Tube Assembly, Conventional w/ Plug Buttons, 1 1 Desk Length, Black - Right/Left Arm Tube Assembly w/ Plug Buttons, Full Length, 1 1 Black - Right/Left Plug Button, Black (5/8") Kit, Lock Handle w/rivets (Pair) X074 Spring, Arm Lock X068 Pin, Locking Screw, Phillips Pan Head Tap (#8-32 x 3/8") Handle, Quad Release Spring, Torsion with Button Lock Plug, Armrest, Black (3/4") (18GA) Rivet Guard, Clothing Anti-Rattle Arm Base Assembly, Removable, Black - Right Arm Base Assembly, Removable, Black - Left 1 1 NOTE: A - As of 1/3/02 upholstered waterfall armpads were replaced with black urethane waterfall armpads. Order in pairs with screws for chairs manufactured before 1/3/02. B - When ordering please specify color U67 Black. C - R32/R51 Models D - LX/LXP Models E - For Black Urethane waterfall Arm Pads Only 26

28 Casters, Forks and Hardware 27

29 Item Number Note Part Number Description Casters, Forks and Hardware Quantity Per Package Assembly Plug Button, Head Tube, Black Locknut (5/8-18) Washer, Nylon (5/8 x 1-5/16 x 1/8") A Hardware, Fork Stem E NL NLA - Fork and Stem (6" Caster) 1 1 A 5 E NLA NLA - Fork and Stem (8" Caster) F NLA NLA - Fork and Stem (8" Caster) Screw, Hex Head (7/16-20 x 3-1/4") Washer, Steel (15/32 x 5/8 x 3/64") Locknut (7/16-20) B Hardware, Caster Axle C NLA NLA - Wheel Assembly, Semi-Pneumatic, Urethane 1 1 (6" x 2") 10 D Wheel Assembly, Semi-Pneumatic, Urethane, Deep 1 1 Profile, Grey Tire/Black Hub (6" x 2") 10 D Wheel Assembly, Semi-Pneumatic, Urethane, Deep 2 1 Profile, Grey Tire/Black Hub (6" x 2") (Pair) Wheel Assembly, Semi-Pneumatic, Urethane, Light 1 1 Grey (8" x 1-3/4") Wheel Assembly w/ Bearings, Pneumatic (8" x 2") Bearing (7/16") Spacer, Bearing (7/16 x 5/8 x 1-3/4") X034 Tire, Pneumatic (8" x 2") Tube, Pneumatic Inner (8 x 2") 1 1 NOTE: A - Includes items 1-3 B - Includes items 6-8 to accommodate 1 side. C - Service part No Longer Available 8/15/03. Due to product improvement, order (pair) part number dated after 8/14/03 so each side matches. The deep profile caster has 2 tread grooves w/ round corners instead of 4 tread grooves w/ square corners. D - For chairs made after 8/14/03 E /4" /4" Seat to Floor chairs F - 21" Seat to Floor chairs 28

30 2-Pole Motor and Gearbox Assembly 29

31 2-Pole Motor and Gearbox Assembly Item Number Note Part Number Description Quantity Per Package Assembly 1 A,B NLA NLA - Motor/Gearbox Assembly - Right A,B NLA NLA - Motor/Gearbox Assembly - Left A,C,H Motor/Gearbox Assembly - Right A,C,H Motor/Gearbox Assembly - Left A,G Motor/Gearbox Assembly - Right A,G Motor/Gearbox Assembly - Left A NLA NLA - Kit, Motor/Brake Covers with Screws NLA NLA - Brake, Spring Set with Screws D Kit, Motor Brush - Internal (Large) E NLA NLA - Kit, Motor Brush w/ Cap - External (Pair) 2 1 F Instruction Sheet, Motor Brush Kit NLA NLA - Decal, 2 Pole Motor (350 Watts) 1 1 NOTE: A - Item 5 not included B - Before 2/15/03 for MKIV controller only. C - Chairs built from 2/14/03 thru 2/23/06 for MK5 controller only. Contains internal motor brushes. D - For motors with internal brushes. Includes 2 ea. brushes and 1 ea. instruction sheet. E - For motors with external brushes. Includes 2 ea. brushes, 2 ea. brush caps, and 1 ea. instruction sheet. F - Not Shown G - Chairs built After 2/23/06 for MK5 controller only. Due to alternate suppliers, replacement motors may contain either internal or external motor brushes. H - Due to alternate suppliers, replacement motors may contain either a (black longer cap w/ internal brushes) or (silver metal cap w/ external brushes). Motors are interchangeable. 30

32 4-Pole Motor and Gearbox Assembly Model R51LXP only 31

33 4-Pole Motor and Gearbox Assembly Model R51LXP only Item Number Note Part Number Description 1 A,B 1 A,B 1 A,C,D, G 1 A,C,D, G 2 F 2 F 3 A,B 3 A,B 3 A,C 3 A,C 4 I 4 I 5 6 H 7 E 8 9 F 9 F NOTE: Quantity Per Package Assembly Motor/Gearbox Assembly (RWD=R;MWD=L) Motor/Gearbox Assembly (RWD=L;MWD=R) Motor/Gearbox Assembly (RWD=R;MWD=L) Motor/Gearbox Assembly (RWD=L;MWD=R) Gearbox, RWD=R;MWD=L Gearbox, RWD=L;MWD=R NLA NLA - Motor Assembly - RWD=R;MWD=L NLA NLA - Motor Assembly - RWD=L;MWD=R NLA NLA - Motor Assembly - RWD=R;MWD=L NLA NLA - Motor Assembly - RWD=L;MWD=R NLA NLA - Kit, Brake Repair, RWD=R, MWD=L NLA NLA - Kit, Brake Repair, RWD=L, MWD=R NLA NLA - Cover, Brake w/ Screws, Black Kit, Brushes with Caps, 4 Pole 4 1 Brush, Motor, 4 Pole 1 4 Cap, Brush 1 4 Instruction Sheet 1 1 See Note See Footnote X007 Coupling w/ Cup (1-5/16" Diameter) Screw, Socket Head (1/4-20 x 1-1/8") Screw, Socket Head (M6 x 1 x 20mm) Cap, Brake Lever End, Black NLA NLA - Plate, Slotted Screw, Socket w/ Patch (M6 x 1 x 20mm) Screw, Socket w/ Patch (M6 x 1 x 35mm) NLA NLA - Decal, 4 Pole Motor (650 Watts) Decal, Drive/Push 1 1 A - Items 14 and 15 not included B - Before 2/15/03 for MKIV controller only C - After 2/14/03 for MK5 controller only D - Always verify with the Customer what model electronics are present. A special quote to have MKIV electronics ordered could be possible. See pictorial to help identify the motor connector plugs that are present. E - Refer to item 5 F - When a new gearbox or mounting screws are ordered, (2 ea.) metric and (2 ea.) non-metric screws (item 9) must be ordered. Invacare Corp. utilizes alternate suppliers for this part number. G - As of May 2008, the Metal Motor End Cap will be replaced with a Composite Motor End Cap. The change does not affect form, fit, function or aesthetics. H - Kit includes (4) Brushes, (4) Brush Caps and Instruction Sheet. I - Use existing screws when installing the Brake Repair Kit. The Motor Brake Mounting Screws are not saleable. 32

34 Drive Wheel and Mounting Hardware For 2-Pole and 4-Pole Motors 33

35 Drive Wheel and Mounting Hardware For 2-Pole and 4-Pole Motors Item Number Note Part Number Description Quantity Per Package Assembly Screw (M8 x 1.25 x 20mm) Kit, Locking Tab Washer w/ Instruction Sheet (Pair) Washer, Flat (21/64 x 53/64 x 7/64") C NLA NLA - Drive Wheel Assembly, 5 Spoke, Pneumatic 1 1 (12-1/2 x 2-1/4") Includes: Locking Tab Washer with Instruction Sheet 4 C Drive Wheel Assembly, 5 Spoke w/ Foam Fill Insert 1 1 (12-1/2 x 2-1/4") Includes: Locking Tab Washer with Instruction Sheet Tire, Pneumatic, Grey (12-1/2" x 2-1/4") Tube, Inner, Black (12-1/2 x 2-1/4") Key (6mm x 6mm x 40mm) E Cap, Hub, Spoke Drive Wheel Hardware, Hub and 2-Piece Rim 1 1 (12-1/2 x 2-1/4") Consists of: 4 ea. Screw, Socket Head Cap (5/16-24 x 1") 4 ea. Locknut (5/16-24) 7 ea. Screw, Socket Head Cap (1/4-20 x 1") Rim Assembly, Inner/Outer (12-1/2 x 2-1/4") Hub, Wheel Tube, Inner, Black (12-1/2 x 2-1/4") Tire, Pneumatic, Grey (12-1/2" x 2-1/4") Tire w/ Foam Fill Insert, Grey (12-1/2" x 2-1/4") A,D Drive Wheel Assembly, 7 Spoke, Pneumatic (12-1/2 1 1 x 2-1/4") 15 B,D Drive Wheel Assembly, 7 Spoke with Foam Fill Insert (12-1/2 x 2-1/4") 1 1 NOTE: A - Includes items 9-13 B - Includes items 9-11 and 14 C - These wheels are standard production on the Nutron D - The split rim wheel is offered as an Off Chair option only, it is not offered On Chair. When split rim wheel is ordered, item 8 Hub Cap must be ordered as well. E - Hub cap must be ordered when item 15 wheel is ordered. 34

36 Battery Boxes & Trays 35

37 Item Number Note Part Number Description 1 H 1 I 2 3 H 3 I 4 5 H 5 I 6 7 H 7 I 8 G C 9 D C,J C,J C,J 10 E C,K C,K A,C,F B,C,G F,L 16 G 17 F 17 G 18 F 18 F 18 G 18 G Battery Boxes & Trays Quantity Per Package Assembly NLA NLA - Battery Box Assembly, Front, UI NLA NLA - Battery Box Assembly, Front, U NLA NLA - Battery Box Assembly, Rear, UI NLA NLA - Battery Box Assembly, Front, 22NF Battery Box Assembly, Front, 22NF Battery Box Assembly, Rear, 22NF NLA NLA - Top, Battery Box, Front, UI NLA NLA - Battery Box Top, Front, U NLA NLA - Top, Battery Box, Rear, UI NLA NLA - Battery Box Lid Assembly, Front, 22NF NLA NLA - Top, Battery Box, Front, 22NF Battery Box Top, Rear, 22NF Fuse, MIDI (Non-G/B & G/B) (80 AMP) NLA NLA - Battery Box Bottom Assembly, U Strap, Battery NLA NLA - Rivet X005-NLA NLA - Washer, Steel (5/32 x 3/8 x 1/32") Battery Box Bottom with Strap, 22NF NLA NLA - Strap, Battery NLA NLA - Pin, Handle NLA NLA - Hardware, Battery Terminal, UI Batteries 2 1 (Pair) NLA NLA - Hardware, Battery Terminal, 22NF Batteries 2 1 (Pair) Buckle with Strap NLA NLA - Screw, Hex Head (1/4-20 x 1-3/8") NLA NLA - Cover, Hanger NLA NLA - Bracket, Hanger, Battery Tray, Hemi, Black NLA NLA - Bracket, Hanger, Battery Tray, Adult, Black NLA NLA - Package, Locknut (1/4-20) NLA NLA - Bracket, Hanger, Battery Tray, Black Bracket, Hanger, Battery Tray, Black NLA NLA - Tray, Battery (UI Batteries) NLA NLA - Tray, Battery (22NF Batteries) NLA NLA - Battery Tray Assembly, Hemi NLA NLA - Battery Tray Assembly, Adult Battery Tray Assembly, Hemi Battery Tray Assembly, Adult

38 NOTE: Battery Boxes & Trays A - Hardware includes small battery terminal caps (gray and orange) 1/4-20 x 7/8" hex flange screws, 1/4-20 hex flange nuts, cable ties, locking tab washers and instruction sheet for two batteries. B - Hardware includes battery clamps, battery clamp caps (red and black), small battery terminal caps (red and black), 1/4-20 x 7/8" hex flange screws, 1/4-20 hex flange nuts, cable ties and locking tab washers two batteries. C - Not Shown. D - Includes: Battery Strap ( ); Pop Rivet (5/32) ( ); Washer (5/32 x 3/8 x 1/32) (16348X005) E - Includes: Battery Strap ( ); Handle Pin ( ) F - 14" Wide G " Wide H - Before 2/15/03 for MKIV controller only I - After 2/14/03 for MK5 controller only J - Part included with item #9 K - Part included with item #10 L - No longer available as a service part, use Item 18 ( or ) for the replacement. 37

39 Battery Chargers 38

40 Item Number Note Part Number Description Battery Chargers Quantity Per Package Assembly 1 C NLA NLA - Charger, Battery, 4 Amp. 115vac, Off Board, 1 1 Dual Mode, Round Plug, Lester 1 D Charger, Battery, 8 Amp, 115vac, Off Board 1 1 Dual Mode Round Plug, Lester 1 E Charger, Battery, 8 Amp. 115vac (Off Board) 1 1 Single Mode Round Plug w/ AC Power Line Cord 1 E E-NLA NLA - WARR RPLMT - Charger, Battery, 8 Amp, VAC (Off Board) Single Mode Round Plug w/ AC Power Line Cord 2 F NLA NLA - Cord, AC Power, 115VAC, 2 Prong Off-Board 1 1 (11' 6" L) Cord, AC Power, 115VAC, 3 Prong On-Board (6' /2" L) NLA NLA - Cable, Charger Extension, Round Plug (24" 1 1 L) 4 A NLA NLA - Fuse - Buss ATC-15 (15 AMP) B Fuse - Buss Mini ATM-15 (15 AMP) 1 2 NOTE: A - Before 4/1/03 B - After 3/31/03 C - CTE 8 Amp. charger replaced the obsoleted Lester 4 Amp. charger as of 4/1/04. D - Lester 8 Amp. charger was standard on R32LX / R50LX / R51LX /R51LXP models before 4/1/04 and optional after 3/31/04, when the CTE charger became standard. E - CTE charger introduced and standard on-chair 4/1/04 for all models. Used on Gel Cell or AGM (Absorbed Glass Mat) batteries. Serial number starts with 04A For wet cell batteries refer to the Lester 8 Amp. charger. F - No longer available as a service part. Please use as its replacement. 39

41 Front Riggings Reference Chart Support Assemblies Rigging Type Black Right Black Left Chrome Right Chrome Left PW PW93ST NLA NLA PW93E NLA NLA P93M NLA NLA PAS4A/PAL4A (14"-20"W) NLA NLA P904A (14"-20"W) NLA NLA Calf pads and attaching hardware not included with legrest. See category titled, "Legrest Supports". Pivot/Slide Tubes with Footplates PW93/PW93E Footplate Type Side 14" Wide 16" Wide 18" Wide 20" Wide Aluminum (1650) Right NLA Left NLA Deluxe Alum. (1450) Right NLA NLA NLA Left NLA NLA NLA Extra Large (1350) Right NLA Left NLA Adjustable Angle (AT5543) Right Left Note: Pivot/Slide tube mounting hardware not included. 40

42 Front Riggings Reference Chart PW93ST Footplate Type Side 14" Wide 16" Wide 18" Wide 20" Wide Composite (1651) Right Left Note: Pivot/Slide tube mounting hardware not included. P93M Footplate Type Side 14" Wide 16" Wide 18" Wide 20" Wide Aluminum (1650) Right NLA NLA NLA NLA Left NLA Deluxe Alum NLA NLA NLA Right (1450) See Note(s) A See Note(s) A See Note(s) A Left NLA NLA NLA See Note(s) A See Note(s) A See Note(s) A Complete 93BK Footrest Assembly w/ 1450 Deluxe Aluminum 02303X107-NLA 02303X107-NLA 02303X107-NLA Right Footplate and Heel Loop attached. (sold complete) - Right See Note(s) B See Note(s) B See Note(s) B Complete 93BK Footrest Assembly w/ 1450 Deluxe Aluminum 02303X108-NLA 02303X108-NLA 02303X108-NLA Left Footplate and Heel Loop attached. (sold complete) - Left See Note(s) B See Note(s) B See Note(s) B Extra Large (1350) Right NLA NLA NLA NLA Left NLA NLA NLA NLA NOTE: A - No longer available as a service part individually. Order as a replacement part number 02303X107 Right and 02303X108 Left Footrest Assembly complete. B - Not Shown. Includes a Footrest Support Assembly, Pivot/Slide Tube w/ Deluxe Aluminum Footplate (1450) and Heel Loop attached. Items are sold complete. Note: Pivot/Slide tube mounting hardware not included. 41

43 Front Riggings Reference Chart PAS4A (14") Footplate Type Side 14" Wide 16" Wide 18" Wide 20" Wide Aluminum (1650) Right NLA Left NLA Extra Large (1350) Right NLA Left NLA Note: Pivot/Slide tube mounting hardware not included. PAL4A (16-20") Footplate Type Side 14" Wide 16" Wide 18" Wide 20" Wide Aluminum (1650) Right Left Extra Large (1350) Right Left Note: Pivot/Slide tube mounting hardware not included. P904A (14") Footplate Type Side 14" Wide 16" Wide 18" Wide 20" Wide Aluminum (1650) Right NLA Left NLA Extra Large (1350) Right NLA Left NLA Note: Pivot/Slide tube mounting hardware not included. 42

44 Front Riggings Reference Chart P904A (16-20") Footplate Type Side 14" Wide 16" Wide 18" Wide 20" Wide Aluminum (1650) Right Left Deluxe Alum. (1450) Right NLA NLA NLA Left NLA NLA NLA Extra Large (1350) Right Left Note: Pivot/Slide tube mounting hardware not included. 43

45 PW93 Footrest Supports Black 44

46 Item Number Note Part Number Description PW93 Footrest Supports Black Quantity Per Package Assembly Anti-Rattle, Black X057 Bushing (7/32 x 3/8 x 11/32") Screw, Phillips Pan Head (#10-32 x 11/16") Screw, Phillips Pan Head (#10-32 x 1/2") Handle, Release, Black - Right Handle, Release, Black - Left Locknut (#10-32) NLA NLA - Rivnut (#10-32) Spring, Release - Right Spring, Release - Left X012 Collar, Anti-Rattle (7/8") Screw, Hex Head (1/4-20 x 1-1/2") Spacer, Coved (1/4 x 11/16 x 1/2") Nut, Hex with Nylon Cap (1/4-20) B Insert, Threaded Kit, Slide Tube Mounting Hardware 1 1 A Footrest Support Assembly, Adult, Black - Right 1 1 A Footrest Support Assembly, Adult, Black - Left 1 1 NOTE: A - Not Shown B - As of 8/15/03, the Threaded Insert was revised from 3 to 5 Holes. Threaded Insert is Backward Compatible and does not require ordering in Pairs. 45

47 PW93E Footrest Supports Black 46

48 Item Number Note Part Number Description PW93E Footrest Supports Black Quantity Per Package Assembly X012 Collar, Anti-Rattle (7/8") Plug Button, Black (7/8") Bumper Screw, Phillips Pan Head Tap (#10-32 x 3/4") Handle, Release, Black - Right Handle, Release, Black - Left Screw, Phillips Pan Head (#10-32 x 11/16") X057 Bushing (7/32 x 3/8 x 11/32") Screw, Phillips Pan Head (#10-32 x 1/2") Spring, Release - Right Spring, Release - Left NLA NLA - Rivnut (#10-32) Locknut (#10-32) B Insert, Threaded Screw, Hex Head (1/4-20 x 1-1/2") Spacer, Coved (1/4 x 11/16 x 1/2") Nut, Hex with Nylon Cap (1/4-20) Kit, Slide Tube Mounting Hardware 1 1 A NLA NLA - Footrest Support Assembly, Adult, Black Right A NLA NLA - Footrest Support Assembly, Adult, Black - Left 1 1 NOTE: A - Not Shown B - As of 8/15/03, the Threaded Insert was revised from 3 to 5 Holes. Threaded Insert is Backward Compatible and does not require ordering in Pairs. 47

49 PW93ST Footrest Supports Black 48

50 Item Number Note Part Number Description PW93ST Footrest Supports Black Quantity Per Package Assembly Screw, Phillips Pan Head (#10-32 x 11/16") Screw, Phillips Pan Head (#10-32 x 1/2") Handle, Release, Black - Right Handle, Release, Black - Left Locknut (#10-32) NLA NLA - Rivnut (#10-32) NLA NLA - Cushion, Tubular Foam NLA NLA - Cover, Foam Cushion Spring, Release - Right Spring, Release - Left X057 Bushing (7/32 x 3/8 x 11/32") X012 Collar, Anti-Rattle (7/8") Screw, Hex Head (1/4-20 x 1-1/2") Spacer, Coved (1/4 x 11/16 x 1/2") Nut, Hex with Nylon Cap (1/4-20) B Insert, Threaded Kit, Slide Tube Mounting Hardware 1 1 A NLA NLA - Footrest Support Assembly, Adult, Black Right A NLA NLA - Footrest Support Assembly, Adult, Black - Left 1 1 NOTE: A - Not Shown B - As of 8/15/03, the Threaded Insert was revised from 3 to 5 Holes. Threaded Insert is Backward Compatible and does not require ordering in Pairs. 49

51 P93M Footrest Supports Black Item Number Note Part Number Description NOTE: Quantity Per Package Assembly NLA NLA - Package, Screw, Phillips Pan Head (#10-32 x 1/2") NLA NLA - Package, Screw, Phillips Pan Head (#10-32 x /16") 47565X057 Bushing (7/32 x 3/8 x 11/32") Nut, Low Cap (5/16"-24) Plug Button, Black (7/8") X009 Bolt, Lug (5/16-24 x 1-3/8") Spring, Release - Right Spring, Release - Left Bumper Screw, Phillips Pan Head Tap (#10-32 x 3/4") X000 Rivnut (#10-32) NLA NLA - Locknut (#10-32) Handle, Release, Black - Right Handle, Release, Black - Left 1 1 A NLA NLA - Footrest Support Assembly, Adult, Black Right A NLA NLA - Footrest Support Assembly, Adult, Black Left A - Not Shown 50

52 P904A Legrest Supports Black 14-20" Wide Due to a change to the Legrest Calf Pad size made on 4/23/12, you must also order the hardware kit ( ) when ordering replacement Calf Pads. 51

53 P904A Legrest Supports Black 14-20" Wide Due to a change to the Legrest Calf Pad size made on 4/23/12, you must also order the hardware kit ( ) when ordering replacement Calf Pads. Item Number Note Part Number Description A,B,G 12 A,C,G 12 A,C,G E 17 E Quantity Per Package Assembly NLA NLA - Package, Screw, Phillips Pan Head (#10-32 x 11/16") NLA NLA - Package, Screw, Phillips Pan Head (#10-32 x /2") Handle, Release, Black - Right Handle, Release, Black - Left X057 Bushing (7/32 x 3/8 x 11/32") Spring, Release - Right Spring, Release - Left NLA NLA - Locknut, High Profile (#10-32) NLA NLA - Rivnut (#10-32) Plug Button, Black (7/8") X000-NLA NLA - Screw, Slotted Truss Head (3/8-16 x 1-1/2") Washer, Nylon (25/64 x 7/8 x 1/32") X000 Hex Nut (3/8"-16) Pad, Legrest, Vinyl - Right/Left X003 Pad, Legrest, Vinyl - Right X004 Pad, Legrest, Vinyl - Left NLA NLA - Locknut (5/16-24) Bolt, Lug (5/16-24 x 1-3/8") NLA NLA - Tube, Elevating Adjustable Support, Black Right NLA NLA - Tube, Elevating Adjustable Support, Black Left Plug Button, Black (3/4") NLA NLA - Legrest Support Tube Assembly, Adult, Black Right NLA NLA - Legrest Support Tube Assembly, Adult, Black Left 42326X004 Bar, Ratchet - Right/Left NLA NLA - Nut, Acorn (5/16-24) Bumper Screw, Phillips Pan Head Tap (#10-32 x 3/4") Tip, Plastic, Black X002 Bracket, Release, Black Cam, Legrest Spring, Release Handle, Release NLA NLA - Washer, Nylon (5/16 x 11/16 x 1/16") Ring, Snap Bracket, Legrest Pad Mounting, Black X019 Plate, Legrest Pad

54 P904A Legrest Supports Black 14-20" Wide Due to a change to the Legrest Calf Pad size made on 4/23/12, you must also order the hardware kit ( ) when ordering replacement Calf Pads. Item Number Note Part Number Description Quantity Per Package Assembly NLA NLA - Locknut (5/16-24) Spacer, Legrest Pad, Black Spacer, Legrest Pad Mounting, Black Screw, Hex Head (5/16-24 x 3-1/2") Screw, Hex Head (5/16-24 x 1-1/2") F Hardware, Legrest Pad 1 1 Screw, Phillips Pan Head (#10-32 x 11/16") 1 2 Screw, Phillips Pan Head (#10-32 x 1") 1 2 Instruction Sheet, Legrest Pad Mtg. 1 1 D NLA NLA - Legrest Support Assembly, Adult, Black Right D NLA NLA - Legrest Support Assembly, Adult, Black - Left 1 1 NOTE: A - Specify upholstery color U67 Black when ordering. B " Chairs C - 14" Chairs D - Not Shown E - No longer available as individual service parts, use or as their replacements. F - Includes Screws and Instruction Sheet. G - Due to a change to the Legrest Calf Pad size made on 4/23/12, you must also order the hardware kit ( ) when ordering replacement Calf Pads. 53

55 PAS4A/PAL4A Articulating Legrest Chrome 14-20" Wide Due to a change to the Legrest Calf Pad size made on 4/23/12, you must also order the hardware kit ( ) when ordering replacement Calf Pads. 54

56 PAS4A/PAL4A Articulating Legrest Chrome 14-20" Wide Due to a change to the Legrest Calf Pad size made on 4/23/12, you must also order the hardware kit ( ) when ordering replacement Calf Pads. Item Number Note Part Number Description B,A C,A,F 13 C,A,F Quantity Per Package Assembly NLA NLA - Package, Screw, Phillips Pan Head (#10-32 x 11/16") NLA NLA - Package, Screw, Phillips Pan Head (#10-32 x /2") Handle, Release, Black - Right Handle, Release, Black - Left X057 Bushing (7/32 x 3/8 x 11/32") Spring, Release - Right Spring, Release - Left NLA NLA - Locknut, High Profile (#10-32) NLA NLA - Rivnut (#10-32) NLA NLA - Tube, Legrest Support - Right NLA NLA - Tube, Legrest Support - Left Plug Button, Black (3/4") X000 Hex Nut (3/8"-16) NLA NLA - Screw, Shoulder Slotted Head (1/2 x 1-1/8", 1 1 3/8-16) NLA NLA - Tube, Support and Drive Link, Chrome - Right NLA NLA - Tube, Support and Drive Link, Chrome - Left Pad, Legrest, Vinyl - Right/Left Pad, Legrest, Two Piece Plastic X003 Pad, Legrest, Vinyl - Right X004 Pad, Legrest, Vinyl - Left Tube, Slide, Articulating, Chrome - Right Tube, Slide, Articulating, Chrome - Left Washer (#20) NLA NLA - Package, Locknut (5/16"-24) X009 Bolt, Lug (5/16-24 x 1-3/8") NLA NLA - Screw, Socket Button Head (3/8-16 x 3/4") Washer, Nylon (3/8 x 3/4 x 1/16") Bracket, Legrest, Chrome NLA NLA - Package, Locknut (5/16"-24) NLA NLA - Bar, Link, Black NLA NLA - Bar, Ratchet - Right NLA NLA - Bar, Ratchet - Left NLA NLA - Nut, Acorn (5/16-24) Tip, Plastic, Black X002 Bracket, Release, Black Cam, Legrest Spring, Release Handle, Release NLA NLA - Washer, Nylon (5/16 x 11/16 x 1/16")

57 PAS4A/PAL4A Articulating Legrest Chrome 14-20" Wide Due to a change to the Legrest Calf Pad size made on 4/23/12, you must also order the hardware kit ( ) when ordering replacement Calf Pads. Item Number Note Part Number Description Quantity Per Package Assembly Ring, Snap X008 Spring, Leaf Spacer, Legrest Pad, Black X019 Plate, Legrest Pad Screw, Hex Head (5/16-24 x 3-1/4") E Hardware, Legrest Pad 1 1 Screw, Phillips Pan Head (#10-32 x 11/16") 1 2 Screw, Phillips Pan Head (#10-32 x 1") 1 2 Instruction Sheet, Legrest Pad Mtg X003 Bushing, Pivot (5/16 x 7/16 x 7/8") 1 2 D NLA NLA - Legrest Support Assembly, Articulating, Adult, 1 1 Chrome - Right D NLA NLA - Legrest Support Assembly, Articulating, Adult, Chrome - Left 1 1 NOTE: A - Specify upholstery color U67 Black when ordering. B " Wide Chairs C - 14" Wide Chairs D - Not Shown E - Includes Screws and Instruction Sheet. F - Due to a change to the Legrest Calf Pad size made on 4/23/12, you must also order the hardware kit ( ) when ordering replacement Calf Pads. 56

58 Pivot & Slide Tube w/ Footplate P93M, PW93, and PW93E Note: Heel Loops are not included. See footrest and legrest accessories. Note: For complete pivot/slide tube and footplate assemblies, see front riggings reference charts. 57

59 Pivot & Slide Tube w/ Footplate P93M, PW93, and PW93E Note: Heel Loops are not included. See footrest and legrest accessories. Note: For complete pivot/slide tube and footplate assemblies, see front riggings reference charts. Item Number Note Part Number Description Quantity Per Package Assembly Plug Button, Black (3/4") A Pivot/Slide Tube w/ Plug Button, Black B Pivot/Slide Tube w/ Plug Button, Black C NLA NLA - Pivot/Slide Tube w/ Plug Button, Deluxe 1 1 Aluminum, Black 2 D NLA NLA - Tube, Pivot/Slide w/ Plug Button, Deluxe 1 1 Aluminum, Black 3 E 44200X059 Footplate, Aluminum, Small, Black (6-3/4" W x 6" L) F 44200X027 Footplate, Aluminum, Medium, Black (7-3/4" W x 6" 1 1 L) 3 F NLA NLA - Footplate, Aluminum, Deluxe, Black - Right 1 1 (8" W x 5-3/4" L) 3 F NLA NLA - Footplate, Aluminum, Deluxe, Black - Left (8" 1 1 W x 5-3/4" L) 3 E Footplate, Aluminum, Extra Large, Black - Right (7" 1 1 W x 8-1/2" L) 3 E Footplate, Aluminum, Extra Large, Black - Left (7" W 1 1 x 8-1/2" L) 3 F 44200X025 Footplate, Aluminum, Extra Large, Black - Right (8" 1 1 W x 8-1/2" L) 3 F 44200X026 Footplate, Aluminum, Extra Large, Black - Left (8" W 1 1 x 8-1/2" L) 4 G Cap, End, Tube, Black (7/8") H Plug Button, Black (7/8") G Spring, Tension NLA NLA - Spring H,I Spring, Leaf NLA NLA - Package, Phillips Head Screw (#8-32 x 3/8") Plug, Push, Footplate 1 1 NOTE: A - Standard Aluminum (1650) and Extra Large Aluminum (1350) footplates for P93M B - Standard Aluminum (1650) and Extra Large Aluminum (1350) footplates for PW93 and PW93E C - Deluxe Aluminum (1450) footplate for P93M D - Deluxe Aluminum (1450) footplate for PW93 and PW93E E - 14" Wide F " Wide G - Standard Aluminum Footplate H - Extra Large Aluminum Footplate I - Use one or more leaf springs per assembly as required such that footplate may be moved by hand to the up-right position and remain in place. 58

60 Pivot & Slide Tube w/ Footplate For the Following Footrest: PW93ST Note: Heel loops are not included. See footrest and legrest accessories. Note: For complete pivot/slide tube and footplate assemblies, see front riggings reference charts. 59

61 Pivot & Slide Tube w/ Footplate For the Following Footrest: PW93ST Note: Heel loops are not included. See footrest and legrest accessories. Note: For complete pivot/slide tube and footplate assemblies, see front riggings reference charts. Item Number Note Part Number Description A 6 B 6 C NOTE: A - 16" Wide B - 18" Wide C - 20" Wide Quantity Per Package Assembly Tube, Pivot/Slide, Curved End, Steel, Black (9-7/8") Spacer, Coved (1/4 x 3/4 x 11/32") Plug Button, Black (3/4") NLA NLA - Package, Locknut (1/4-20) Package, Socket Head Screw (1/4-20 x 2-1/4") Footplate, Composite, Small, Black (6" W x 6" L) Footplate, Composite, Medium, Black (7" W x 6" L) Footplate, Composite, Large, Black (8" W x 6" L)

62 Pivot & Slide Tube w/ Footplate For the Following Legrests: P904, PAL4A, and PAS4A Note: Heel Loops are not included. See footrest and legrest accessories. Note: For complete pivot/slide tube and footplate assemblies, see front riggings reference charts. 61

63 Pivot & Slide Tube w/ Footplate For the Following Legrests: P904, PAL4A, and PAS4A Note: Heel Loops are not included. See footrest and legrest accessories. Note: For complete pivot/slide tube and footplate assemblies, see front riggings reference charts. Item Number Note Part Number Description Quantity Per Package Assembly Plug Button, Black (3/4") A Pivot/Slide Tube w/ Plug Button, Black B Pivot/Slide Tube w/ Plug Button, Black C NLA NLA - Pivot/Slide Tube w/ Plug Button, Deluxe 1 1 Aluminum, Black 2 D NLA NLA - Tube, Pivot/Slide w/ Plug Button, Deluxe 1 1 Aluminum, Black 3 E 44200X059 Footplate, Aluminum, Small, Black (6-3/4" W x 6" L) F 44200X027 Footplate, Aluminum, Medium, Black (7-3/4" W x 6" 1 1 L) 3 F NLA NLA - Footplate, Aluminum, Deluxe, Black - Right 1 1 (8" W x 5-3/4" L) 3 F NLA NLA - Footplate, Aluminum, Deluxe, Black - Left (8" 1 1 W x 5-3/4" L) 3 E Footplate, Aluminum, Extra Large, Black - Right (7" 1 1 W x 8-1/2" L) 3 E Footplate, Aluminum, Extra Large, Black - Left (7" W 1 1 x 8-1/2" L) 3 F 44200X025 Footplate, Aluminum, Extra Large, Black - Right (8" 1 1 W x 8-1/2" L) 3 F 44200X026 Footplate, Aluminum, Extra Large, Black - Left (8" W 1 1 x 8-1/2" L) 4 G Cap, End, Tube, Black (7/8") H Plug Button, Black (7/8") G Spring, Tension NLA NLA - Spring H,I Spring, Leaf NLA NLA - Package, Phillips Head Screw (#8-32 x 3/8") Plug, Push, Footplate 1 1 NOTE: A - Standard Aluminum (1650) and Extra Large Aluminum (1350) footplates for P93M B - Standard Aluminum (1650) and Extra Large Aluminum (1350) footplates for PW93 and PW93E C - Deluxe Aluminum (1450) footplate for P93M D - Deluxe Aluminum (1450) footplate for PW93 and PW93E E - 14" Wide F " Wide G - Standard Aluminum Footplate H - Extra Large Aluminum Footplate I - Use one or more leaf springs per assembly as required such that footplate may be moved by hand to the up-right position and remain in place. 62

64 AT5543 Adjustable Angle Footplate Assemblies For the Following Footrests: PW93, PW93E Note: Heel Loops are not included. See footrest and legrest accessories. Note: For complete pivot/slide tube and footplate assemblies, see front riggings reference charts. 63

65 AT5543 Adjustable Angle Footplate Assemblies For the Following Footrests: PW93, PW93E Note: Heel Loops are not included. See footrest and legrest accessories. Note: For complete pivot/slide tube and footplate assemblies, see front riggings reference charts. Item Number Note Part Number Description Quantity Per Package Assembly 1 A,C Footplate, Adjustable Angle, Large, Black (5-1/4" W 1 1 x 8" L) 1 B,C Footplate, Adjustable Angle, Extra Large, Black 1 1 (6-1/4" W x 8" L) Clamp, Footplate Tube, Pivot and Slide, Straight, Steel, Black (9-7/8" 1 1 L) Screw, Nylon Adjustment (1/2-13 x 7/8") Hinge, Footplate - Right Hinge, Footplate - Left Screw, Socket Flat Head (1/4-20 x 3/4") NLA NLA Package, Screw, Socket Button Head (1/4-20 x /8") Spacer, Coved (1/4 x 3/4 x 11/32") Washer (1/4 x 23/32 x 1/16") Package, Washer, Nylon (5/16 x 7/8 x 1/8") Washer (1/4 x 1/2 x 1/16") Nut, Barrel, Hex Head (1/4-20 x 11/16") Locknut (1/4-20) 25 1 NOTE: A - 14" Wide B " Wide C - This footplate was revised 9/2/2008 with rounder corners and accessory holes changed from 8 to 4. Recommended to replace footplate in pairs to match sides. 64

66 Item Number Note Part Number Description NOTE: Footrest & Legrest Accessories Quantity Per Package Assembly A Strap, Calf w/ Hook and Loop (31" L) 1 1 B,C Strap, "H" Heel 1 1 B,D Strap, "H" Heel 1 1 E,F Guard, Impact (8" L) 1 2 E See Chart 1350 X-Large Aluminum Footplate 1 1 E See Chart 1450 Deluxe Aluminum Footplate 1 1 E See Chart 1650 Standard Aluminum Footplate 1 1 E See Chart Attaching Hardware Part Numbers 1 1 E See Chart Composite 1651 Footplate 1 1 E See Chart Heel Loops and Heel Loops with Ankle Straps (AT5543) 1 1 A B C - 14" Wide D " Wide E - Not Shown F - For 70 deg. Tapered Footrest Composite Footplate Footplate Type 16"W Tapered 18"W Tapered 20" W Tapered Heel Loop Single # NLA Heel Loop Pair # NLA Heel Loop w/ankle Strap Single # - Right NLA NLA Heel Loop w/ankle Strap Single # - Left NLA NLA Heel Loop w/ankle Strap Pair # Attaching Hardware Pair # Standard Aluminum Footplate Footplate Type 14"W 16"-20"W Heel Loop Single # NLA Heel Loop Pair # Heel Loop w/ankle Strap Single # - Right NLA Heel Loop w/ankle Strap Single # - Left NLA Heel Loop w/ankle Strap Pair # Attaching Hardware Pair # Deluxe Aluminum Footplate 65

67 Footrest & Legrest Accessories 1450 Deluxe Aluminum Footplate Footplate Type Heel Loop Single # Heel Loop Pair # Heel Loop w/ankle Strap Single # - Right Heel Loop w/ankle Strap Single # - Left Heel Loop w/ankle Strap Pair # Attaching Hardware Pair # 16"-20"W NLA 66

68 Footrest & Legrest Accessories 1350 X-Large Aluminum Footplate Footplate Type 14"W 16"-20"W Heel Loop Single # NLA Heel Loop Pair # Heel Loop w/ankle Strap Single # - Right NLA Heel Loop w/ankle Strap Single # - Left NLA Heel Loop w/ankle Strap Pair # Attaching Hardware Pair # Attaching Hardware Part Numbers Footplate Type Composite (1651) Part Number Contents (2) Screw, Phillips, Pan Head (1/4-20 x 2-1/4") (2) Spacer (1/4 x 11/32 x 1-3/4") (2) Hex Nut w/ Nylon Cap (1/4-20) (2) Flat Washer (1/4 x 5/8 x 1/16") Standard Aluminum (1650) (2) Spacer (1/4 x 11/32 x 1-3/4") (2) Screw (1/4-20 x 2-1/2") (2) Locknut (1/4-20) Deluxe Aluminum (1450) NLA (2) Spacer (1/4 x 11/32 x 1-3/4") (2) Screw (1/4-20 x 2-1/2") (2) Locknut (1/4-20) X-Large Aluminum (1350) (2) Spacer (1/4 x 11/32 x 1-3/4") (2) Screw (1/4-20 x 2-1/4") (2) Locknut (1/4-20) Heel Loops and Heel Loops with Ankle Straps (AT5543) Heel Loops & Hardware AT5543 Adjustable Angle ea.- Heel Loops 4 ea - Screw Skt. Cap (10-32 x 1-1/2") 4 ea - Spacer (1/4 x 5/16 x 1-3/32") 4 ea - Washer (3/16 x 7/16 x 1/16") Heel Loops w/ankle Strap & Hardware AT5543 Adjustable Angle ea.- Heel Loops 4 ea - Screw Skt. Cap (10-32 x 1-1/2") 4 ea - Spacer (1/4 x 5/16 x 1-3/32") 4 ea - Washer (3/16 x 7/16 x 1/16") 67

69 Front Riggings - Adjustable Heel Loops 68

70 Front Riggings - Adjustable Heel Loops Item Number Note Part Number Description Quantity Per Package Assembly 1 A Kit, Heel Loop, Adjustable w/ Hardware (Pair) Heel Loop NLA - Spacer (1/4 x 11/32 x 1-3/4") NLA - Screw, Phillips Pan Head (1/4-20 x 2-1/4") Washer, Flat (1/4 x 5/8 x 1/16") Nut, Hex, Nylon Cap (1/4-20) 1 2 Instruction Sheet, Adjustable Heel Loop B Kit, Heel Loop, Adjustable w/ Hardware, Deluxe (Pair) 2 Heel Loop NLA - Spacer (1/4 x 11/32 x 1-3/4") Nut, Hex, Nylon Cap (1/4-20) NLA - Screw, Phillips Pan Head (1/4-20 x 2-1/2") 1 2 Instruction Sheet, Adjustable Heel Loop 1 1 NOTE: A - Kit includes items 2-6. Used with all Footplates except Deluxe (1450). B - Kit includes items 2, 3, 6, and item 7. Used with Deluxe (1450) Footplates only. 69

71 Front Rigging Hanger Item Number Note Part Number Description Quantity Per Package Assembly Brace, Arm Socket Locknut (1/4-20) Locknut (1/4-20) Plug Button, Black (3/4") Hanger, Footrest Support - Right Hanger, Footrest Support - Left Screw, Socket Head (1/4-20 x 1-1/4") X006 Screw, Socket Head (1/4-20 x 2-1/4")

72 MKIV Joysticks and Mounting Hardware RII, A and A+ Before 2/15/03 71

73 MKIV Joysticks and Mounting Hardware RII, A and A+ Before 2/15/03 Item Number Note Part Number Description Quantity Per Package Assembly Knob, Joystick Rubber, Black Skirt, Joystick Rubber, Black E,F NLA NLA - Inductive, Joystick G NLA NLA - Inductive, Joystick X364-NLA NLA - Boot, Joystick E Switch, Toggle SPDT H NLA NLA - Potentiometer, Speed G NLA NLA - Potentiometer, Speed NLA NLA - Knob, Speed Control NLA NLA - Overlay, Joystick Decal A Joystick NLA NLA - Overlay, Joystick Decal A+ Joystick E,I NLA NLA - Cable Assembly G NLA NLA - Cable Assembly E,I Switch, On/ Off Momentary G NLA NLA - Switch, On/ Off Momentary E NLA NLA - Switch, Program B,C Kit, 1/2" Offset Joystick Tube with Hardware Plug Button, Black (7/8") NLA NLA - Package, Tie Wrap (11-1/2" L) Spacer, Joystick Tube, Black NLA NLA - Package, Screw, Phillips Pan Head (#10-32 x /8") 17 C Clamp, Fixed Height Joystick Tube J NLA NLA - Spacer, Plastic Snap Clamp (3/4" I.D. x /2") 19 K Clamp, Height Adjustable Joystick Tube (ARM250) 1 1 A Extension, Joystick, "T" Style (1560) 1 1 (4" W x 5-1/2" L) A Extension, Joystick, Straight Style (1561) 1 1 (1/2" W x 5" L) D NLA NLA - Joystick, RII 1 1 D NLA NLA - Joystick, "A" 1 1 D NLA NLA - Joystick, "A+" 1 1 NOTE: A - Not Shown B - Includes items C - MKIV RII, A, A+, and PSF/PSR D - See pictorial for reference. E - Item requires soldering F - For RII, A+ and (A joystick before 10/01/02) G - For A joystick after 9/30/02 and has a non-solder connector H - For RII and (A joystick before 10/01/02) I - For A+ and (A joystick before 10/01/02) J - Spacer allows the half clamps to grip securely around the 3/4" arm tube K - Available as an option (ARM250) and can be used to replace a Fixed Height Joystick Clamp. 72

74 MK5 SPJ Joystick and Mounting Hardware After 2/14/03 73

75 MK5 SPJ Joystick and Mounting Hardware After 2/14/03 Item Number Note Part Number Description Quantity Per Package Assembly Knob, Joystick Rubber, Black Skirt, Joystick Rubber, Black NLA NLA - Knob, Speed Control Clamp, Fixed Height Joystick Tube A Kit, 1/2" Offset Joystick Tube with Hardware Plug Button, Black (7/8") NLA NLA - Package, Tie Wrap (11-1/2" L) Spacer, Joystick Tube, Black NLA NLA - Package, Screw, Phillips Pan Head (#10-32 x /8") B Extension, Joystick, "T" Style (1560) 1 1 (4" W x 5-1/2" L) B Extension, Joystick, Straight Style (1561) 1 1 (1/2" W x 5" L) C,D NLA NLA - Joystick, MK5 SPJ E NLA NLA - Spacer, Plastic Snap Clamp (3/4" I.D. x /2") 11 F Clamp, Height Adjustable Joystick Tube (ARM250) 1 1 NOTE: A - Includes items 6-9 B - Not Shown C - See pictorial for reference. D - Items 1-3 are the only serviceable components for the MK5 SPJ joystick E - Spacer allows the half clamps to grip securely around the 3/4" arm tube F - Introduced as an option (ARM250) and can be used to replace a Fixed Height Joystick Clamp. 74

76 MK5 SPJ+ Joystick and Mounting Hardware Introduced 8/16/05 75

77 MK5 SPJ+ Joystick and Mounting Hardware Introduced 8/16/05 Item Number Note Part Number Description Quantity Per Package Assembly 1 A Joystick, SPJ Knob, Joystick Rubber, Black Skirt, Joystick Rubber, Black Kit, Overylay, SPJ+ Joystick (MK5/MK6) 1 1 NLA - Overlay, SPJ+ Joystick 1 1 Instruction Sheet, MK5/MK6 Overlay NLA NLA - Spacer, Plastic Snap Clamp (3/4" I.D. x /2") Clamp, Fixed Height Joystick Tube B Kit, 1/2" Offset Joystick Tube with Hardware Plug Button, Black (7/8") NLA NLA - Package, Tie Wrap (11-1/2" L) Screw, Phillips Pan Head (#10-32 x 1-1/8") C Spacer, Joystick Tube, Black D Clamp, Height Adjustable Joystick Tube (ARM250) Cable, Joystick Extension, MK5 1 1 E Extension, Joystick, "T" Style (1560) 1 1 (4" W x 5-1/2" L) E Extension, Joystick, Straight Style (1561) (1/2" W x 5" L) 1 1 NOTE: A - Includes Joystick and items 2-4 B - Includes items 8-11 C - Spacer allows the half clamps to grip securely around the 3/4" arm tube D - Introduced as an option (ARM250) and can be used to replace a Fixed Height Joystick Clamp. E - Not Shown 76

78 MKIV Joysticks PSF and PSR Before 2/15/03 NOTE: PSR STANDARD joystick configuration below show the on/off switch on the left side for part # When the on/off switch is required on the right side, refer to part number and order as a configurated part. 77

79 MKIV Joysticks PSF and PSR Before 2/15/03 NOTE: PSR STANDARD joystick configuration below show the on/off switch on the left side for part # When the on/off switch is required on the right side, refer to part number and order as a configurated part. Item Number Description PSF PSR See Pictorial Joystick Assembly NLA See Pictorial Joystick Assembly NLA See Pictorial Joystick Assembly NLA See Pictorial Joystick Assembly NLA See Pictorial Joystick Assembly NLA 1 Knob, Joystick Skirt, Joystick Inductive, Joystick NLA NLA 4 Boot, Joystick 50000X364-NLA 50000X364-NLA 5 Overlay, Joystick Decal NLA NLA 6 Cable Assembly NLA NLA 7 Potentiometer, Speed NLA NLA 8 Knob, Potentiometer NLA NLA 9 Switch, On/Off Momentary Switch, Push Button SPST Momentary NLA NLA 11 Switch, Push Button SPST NLA 12 Boot, Switch NLA NLA 13 Boot, Switch NLA NLA 78

80 MKIV Mid-Line Swing Bracket Assembly For MKIV Electronics Only Item Number Note Part Number Description Quantity Per Package Assembly NLA NLA - Tube, Adjustment, Inside, Mid-Line, Black NLA NLA - Spring, Extension (9/16 x 1-3/8" L) NLA NLA - Tube, Adjustment, Outside, Mid-Line, Black Adjustment Lock Assemnbly, Black A NLA NLA - Swing Bracket Assembly, Mid-Line, Black NLA NLA - Screw, Hex Head (1/4-20 x 1-1/8") Adjustment Lock Assemnbly, Black NLA NLA - Bracket, Joystick Mounting, Black Half Clamp, Non-Threaded Holes NLA NLA - Half Clamp, Threaded Holes B NLA NLA - Hardware, Joystick Tube Mounting 1 1 NOTE: A - Includes items 1-4 B - Includes items

81 Quad Link Assembly Before 4/07/06 80

82 Item Number Note Part Number Description Quad Link Assembly Before 4/07/06 Quantity Per Package Assembly 1 A NLA NLA - Kit, Quad Link Assembly - Right NLA - Ball Plunger Assembly with Lock Washer Locknut (#10-32) NLA - Screw, Cap, Socket Head (#10-32 x 1/2") NLA - Bushing, Bronze (3/16 x 1/4 x 1/4") Screw, Phillips Pan Head (#10-32 x 1-1/8") Spacer, Joystick Tube, Black NLA - Stud Plate, Quad Link Screw, Hex Head (1/4-20 x 1-1/2") Spacer (1/4 x 3/8 x 3/16") Half Clamp, Non-Threaded Holes NLA - Half Clamp, Threaded Holes A NLA NLA - Kit, Quad Link Assembly - Left NLA - Ball Plunger Assembly with Lock Washer Locknut (#10-32) NLA - Screw, Cap, Socket Head (#10-32 x 1/2") NLA - Bushing, Bronze (3/16 x 1/4 x 1/4") Screw, Phillips Pan Head (#10-32 x 1-1/8") Spacer, Joystick Tube, Black NLA - Stud Plate, Quad Link Screw, Hex Head (1/4-20 x 1-1/2") Spacer (1/4 x 3/8 x 3/16") Half Clamp, Non-Threaded Holes NLA - Half Clamp, Threaded Holes B NLA NLA - Spacer, Plastic Snap Clamp (3/4" I.D. x 2-1/2") 1 1 NOTE: A - Includes the Quad Link, items 2-12 and used with MKIV RII, RX, A, A+, PSF/PSR joysticks B - Spacer allows the half clamps to grip securely around the 3/4" arm tube 81

83 Quad Link (QLA) After 4/06/06 When converting an old style Quad Link that attaches to a mounting plate is currently on the chair then order the following for ASBA Seat; Quad Link Mtg. Hdwr. (item 4), Quad Link (item 1) & Ht. Adj. Joystick Tube Clamp (item 11) NOTE: Substitute (item 4) with 2 ea. of the PPH Screws (item 5) when an offset joystick tube is currently on the chair. 82

84 Quad Link (QLA) After 4/06/06 When converting an old style Quad Link that attaches to a mounting plate is currently on the chair then order the following for ASBA Seat; Quad Link Mtg. Hdwr. (item 4), Quad Link (item 1) & Ht. Adj. Joystick Tube Clamp (item 11) NOTE: Substitute (item 4) with 2 ea. of the PPH Screws (item 5) when an offset joystick tube is currently on the chair. Item Number Note Part Number Description Quantity Per Package Assembly Quad Link (QL) with Instruction Sheet - Right Quad Link (QL) with Instruction Sheet - Left A Kit, Quad Link Latch Hardware B NLA NLA - Kit, Quad Link Screw Fastener Hardware C Kit, ASBA/ADJASBA Quad Link Mounting Hardware Screw, Phillips Pan Head w/ Patch (#10-32 x 3/4") Screw, Phillips Pan Head (#10-32 x 1-1/8") Tie Wrap (11-1/2" L) Spacer, Joystick Tube, Black Tube, Joystick Offset (2") Plug Button, Black (7/8") Screw, Phillips Pan Head w/ Patch (#10-32 x 3/4") Clamp, Fixed Height Joystick Tube 1 1 D Instruction Sheet, Quad Link 1 1 NOTE: A - Latch Kit includes 4 ea. Button Head Cap Screws (10-32 x 3/8"), 2 ea. Latch Spring Assembly, 4 ea. Phillips Flat C'Sunk Head Screws, 2 ea. Spring Catch Plates, 2 ea. Socket Head Set Screws (10-32 x 3/8") B - Screw Fastener Kit includes 4 ea. Socket Head Shoulder Screws (3/8 x 3/8"), 2 ea. Socket Head Cap Screws (1/4-20 x 3/8"), 2 ea. Socket Head Set Screws (1/4-20 x 1/2"), 4 ea. Socket Head Set Screws (10-32 x 1/8") C - Includes items The Quad Link Mounting Hardware accommodates MK5, MKIV RII, A, and A+ joysticks. D - Not Shown 83

85 MKIV Joystick Switch Options For MKIV Electronics Only 84

86 Item Number Note Part Number Description MKIV Joystick Switch Options For MKIV Electronics Only Quantity Per Package Assembly Clamp Screw, Socket Button Head (#10-32 x 5/16") NLA NLA - Clamp, Mounting NLA NLA - Screw, Socket Head (#10-24 x 1/2") NLA NLA - Spacer, Split (3/8" I.D.) A Hardware, Dual/Compact Joystick Clamp Mounting Plug Button, Black (7/8") Adjustment Lock Assemnbly, Black NLA NLA - Bracket, Upright, Black -Right NLA NLA - Tube, Joystick Package, Screw with Washer (#10 x 7/8") (Pair) Screw w/ Washer (#10 x 7/8") B,D Hardware, Rear Cane Mount (1673/RCM) 1 1 C NLA NLA - Joystick, MKIV Dual/Compact 1 1 E,F Switch, Red Flex Ribbon (Tape) Reset 1 1 G Kit, Switch, Black Egg Reset w/ Hook/Loop Adhesive Back Fastener & Attaching Screws (EGSBLK) 1 1 NOTE: A - Includes items 1-5 B - Includes items 7-11 C - See pictorial for reference D Rear Cane Mount E - Not Shown F - Before 5/24/04 G - Not Shown. After 5/23/04 the Egg Reset Switch replaced the Red Flex Ribbon (Tape) Reset Switch 85

87 MKIV Controllers, Harness, Programmer and Hardware Before 2/15/03 86

88 MKIV Controllers, Harness, Programmer and Hardware Before 2/15/03 Item Number Note Part Number Description Quantity Per Package Assembly 1 D NLA NLA - Controller E NLA NLA - Controller, MKIV RII F NLA NLA - Controller, MKIV Quad Pulse A NLA NLA - Harness, Wiring, Controller X005 Tie Wrap (11-1/2" L) NLA NLA - Package, Screw, Phillips Pan Head (#4-40 x /2") NLA NLA - Bracket, Charger Connector, Black P0870X000 Nut, Hex Keps (#4-40) NLA NLA - Screw, Hex Head (1/4-20 x 1-3/4") NLA NLA - Package, Screw, Hex Head (1/4-20 x 3/4") Bracket, Controller Mounting, Black - Adult Bracket, Controller Mounting, Black - Hemi Lockwasher (1/4 x 15/32 x 1/64") Locknut (1/4-20) 25 2 B,C NLA NLA - Controller Mounting Hardware, Adult 1 1 B,C NLA NLA - Controller Mounting Hardware, Hemi G Switch, Red Flex Ribbon (Tape) Reset H Kit, Switch, Black Egg Reset w/ Hook/Loop 1 1 Adhesive Back Fastener & Attaching Screws (EGSBLK) NLA NLA - Programmer, Remote 1 1 C NLA NLA - Connector Boot, Wire 1 1 C Cable, Virtual Service, Charger/Modem 1 1 NOTE: A - Includes items 2-6 B - Includes items 7-11 C - Not Shown. D - MKIV RII LP (R32, R32LX, and R50LX) E - MKIV RII (R51, R51LX, and R51LXP) F - MKIV Quad Pulse (R51LXP)(Optional) G - Before 5/24/04 H - Not Shown. After 5/23/04 the Egg Reset Switch replaced the Red Flex Ribbon (Tape) Reset Switch 87

89 MK5 Controllers, Programmer and Hardware After 2/14/03 88

90 MK5 Controllers, Programmer and Hardware After 2/14/03 Item Number Note Part Number Description Quantity Per Package Assembly 1 A Controller, MK5 NX A E WARR RPLMT - Controller, MK5 NX B NLA NLA - Controller, MK5 NX-LP C,F NLA NLA - Hardware, MK5 Controller Mounting, 1 1 Sectional Back 2 D NLA NLA - Hardware, MK5 Controller Mounting, 1 1 Adj. Angle Fold Down Back NLA NLA - Screw, Phillips Pan Head Tap (#10-32 x 1") NLA NLA - Screw, Hex Head (1/4-20 x 2-1/4") NLA NLA - Spacer (9/32 x 5/8 x 1/2") NLA NLA - Bracket, MK5 Controller Mounting, Black E Locknut (1/4-20) Screw, Hex Head (1/4-20 x 1-1/2") NLA NLA - Package, Tie Wrap (11-1/2" L) Screw, Phillips Pan Head (#10-32 x 11/16") Locknut (#10-32) Washer, Nylon (3/16 x 7/16 x 1/8") X403-NLA NLA - Clamp, Black Plastic NLA NLA - Programmer, Remote 1 1 NOTE: A - For R51, R51LX and R51LXP models B - For R32, R32LX, R50LX models C - Includes items 3-7 D - Includes items 3-8 E - Adj. angle/fold down back takes 2 in quantity F - This part is no longer available. Please use part number as a direct replacement. 89

91 Accessories Solid Seat Inserts NOTE: Chair Width x Depth Upholstery Type Nylon See Note(s) A Upholstery Type Vinyl See Note(s) A 14" x 16" NLA 14" x 17" NLA NLA 14" x 18" NLA 16" x 16" NLA 16" x 17" NLA 16" x 18" NLA 18" x 16" NLA 18" x 17" NLA 18" x 18" NLA 20" x 16" NLA 20" x 17" NLA 20" x 18" NLA A - When ordering, please specify U240 for Nylon and U05 Black for Lightweight Vinyl Upholstery. 90

92 Accessories Wheel Locks Before 2/15/03 Item Number Note Part Number Description NOTE: Quantity Per Package Assembly Screw, Hex Head (1/4-20 x 1-1/4") X024 Tip, Rubber Wheel Lock Handle, Black NLA NLA - Link, Stop, Black Washer, Nylon (1/4 x 1/2 x 1/32") NLA NLA - Spacer Nylon (17/64 x 1/2 x 7/16") Locknut (1/4-20) NLA NLA - Bracket, Black NLA NLA - Spacer Nylon (17/64 x 1/2 x 3/4") NLA NLA - Shoe, Wheel Lock Handle, Wheel Lock, Black - Right/ Left NLA NLA - Package, Screw, Hex Head (1/4-20 x 3/4") Screw, Hex Head (1/4-20 x 1-1/2") Wheel Lock Assembly without Attaching Hardware 1 1 Right Wheel Lock Assembly without Attaching Hardware 1 1 Left NLA NLA - Package, Screw, Hex Head (1/4-20 x 3/4") Washer (1/4 x 5/8 x 3/32") 1 1 A NLA NLA - Wheel Locks with Attaching Hardware (pair) 2 1 A - Not Shown. 91

93 Accessories Wheel Locks After 2/14/03 92

94 Item Number Note Part Number Description Accessories Wheel Locks After 2/14/03 Quantity Per Package Assembly Screw, Hex Head (1/4-20 x 1-1/4") X024 Tip, Rubber Wheel Lock Handle, Black NLA NLA - Link, Stop, Black Washer, Nylon (1/4 x 1/2 x 1/32") NLA NLA - Spacer Nylon (17/64 x 1/2 x 7/16") Locknut (1/4-20) NLA NLA - Bracket, Black NLA NLA - Spacer Nylon (17/64 x 1/2 x 3/4") NLA NLA - Shoe, Wheel Lock Handle, Wheel Lock, Black - Right/ Left NLA NLA - Package, Screw, Hex Head (1/4-20 x 3/4") Screw, Hex Head (1/4-20 x 1-1/2") A Wheel Lock Assembly without Attaching Hardware 1 1 Right 13 A Wheel Lock Assembly without Attaching Hardware 1 1 Left 14 C Locknut (1/4-20) Washer (1/4 x 5/8 x 3/32") C Screw, Hex Head (1/4-20 x 1-5/8") B NLA NLA - Wheel Lock with Attaching Hardware, Adult B,C NLA NLA - Wheel Lock with Attaching Hardware, Hemi 2 1 D,E NLA NLA - Wheel Lock Attaching Hardware 2 1 NOTE: A - Includes items 1-12 B - Includes items C - Hemi frame mounting hardware includes quantity of 2 each for items 14 and 16 D - Not Shown E - Includes 2 each of items 14, 15 and 16 93

95 Accessories Miscellaneous Auto Style Push Button Positioning Strap Chair Width 16" - 19" Wide 20" - 22" Wide Part Number Seat/Chest Positioning Strap w/ Auto Style Buckle Length (Eyelet to Eyelet) 48" L 61" L Airline Style Positioning Strap Chair Width 16" - 19" Wide 20" - 22" Wide Part Number Seat/Chest Positioning Strap w/ Airline Style Buckle Length (Eyelet to Eyelet) 46" L 61" L Hook and Loop Style Positioning Strap NOTE: Chair Width 16" - 19" Wide Part Number See Note(s) A Seat/Chest Positioning Strap w/ Hook and Loop Style Buckle Length (Eyelet to Eyelet) 45" L 20" - 22" Wide See Note(s) A 61" L A - Hook and Loop Style Positioning Straps for power chairs used for chest positioning only. Mounting Hardware - Positioning Straps Part Number Description Quantity Screw, Hex Head (1/4-20 x 1-5/8") Locknut (1/4-20) 2 94

96 Accessories Miscellaneous Tire Pump Part Number 40176X010 Description Tire Pump 95

97 Accessories Oxygen Holder Assembly 96

98 Item Number Note Part Number Description Accessories Oxygen Holder Assembly Quantity Per Package Assembly 1 A NLA NLA - Screw, Hex Head (1/4-20 x 2") B NLA NLA - Screw, Hex Head (1/4-20 x 2-1/4") Spacer, Coved (1/4 x 11/16 x 1/2") Washer (1/4 x 1/2 x 1/16") A Washer (1/4 x 23/32 x 1/16") B Washer (1/4 x 5/8 x 3/32") Locknut (1/4-20) NLA NLA - Screw, Hex Head (1/4-20 x 1-3/4") Spacer, Coved (1/4 x 11/16 x 1/2") Washer (1/4 x 23/32 x 1/16") Locknut (1/4-20) Plug Button, Black (5/8") Knob, Clamping, Black Pad, Non Skid Decal, Oxygen Warning - English D NLA NLA - Instruction Sheet, Oxygen Holder Assembly NLA NLA - Bag, Poly Zip-Lip (8-3/4" L x 6" W) NLA NLA - Bag, Poly (26" L x 15" W) NLA NLA - Carton, Shipper C NLA NLA - Oxygen Holder Assembly Kit with Instruction Sheet 1 1 NOTE: A - Fold down back uses 1 B - Fold down back only C - Includes items 1-17 D - Item is no longer available from the Invacare Service Parts Department. Refer to the Invacare Website under "Product Literature Search". Enter the part number in the "Keywords" field and download a free PDF version copy. 97

99 Power Wheelchair Tool Kit 98

100 Item Number Note Part Number Description NLA Power Wheelchair Tool Kit NLA - Kit, Power Wheelchair Tool Includes: 1 ea. Multimeter with Leads 1 ea. Locator, Protractor/Angle Magnetic Base 1 ea. Instructions, MKIV Programmer 1 ea. Wire, Grounding with Hand Strap and Clip 1 ea. Leads, 1" Test 1 ea. Light, Pen with Invacare Logo 1 ea. Tape Measure, Compact with Invacare Logo 1 ea. Screwdriver, Pen-Size Phillips/Flat Head 1 ea. Cable, Virtual Service Charger/Modem Quantity Per Package Assembly

101 NOTE: Part Number Description QTY per Assembly WARR RPLMT - Charger, Battery, E-NLA Amp. 115vac (Off Board) Single Mode Round Plug w/ AC 1 See Note(s) A Power Line Cord, CTE Corp E See Note(s) B WARR RPLMT - Controller, MK5 NX 1 A - See "Battery Chargers" Category for additional information. B - See "Electronics - MK5 Controllers, Programmer and Hardware (After 2/14/03)" Category for additional information. 100

102 Invacare Corporation One Invacare Way Elyria, Oh USA Technical Support Customer Service Customer Service Invacare Corporation. All rights reserved. Republication, duplication or modification in whole or in part is prohibited without prior written permission from Invacare. Trademarks are identified by and. All trademarks are owned by or licensed to Invacare Corporation or its subsidiaries unless otherwise noted. (Revised 1/2/19)